SEMI-HERMETIC
RECIPROCATING HCOM-UP-40E
COMPRESSOR

Unit Parts

Literature Change:
Added New Model Number

@Amaerican Standard Inc. 1990

Modei(s)

Modsel "R

4 Cylinder "H" Design, 35 Ton

4 Cylinder "B,C.D,E,F.G & H" Designs, 40 Ton

6 Cylinder "C,D,E.F,G & H" Designs, 50 & 60 Ton

' i i gy
i S .
. St m:.- 4 ,) 01}
o Sadligs
IE . ,{‘I{{. @.; ,
i) e
-.:v/
Library Unit Parts Literature
Product Section Retrigeration
Product Compressor-Condensing Unit
Model HCOM
Lierature Type Unit Parts
Sequence 40E
Date December, 1990
File No. UP-RF-COM-HCOM-UP-40E-1290
Supersedes HCOM-UP-400-490

Thia perts st le designed lor sase of parts selecsion. Wharewer poasible, (he et Bl AOwS DINTS Selgction withoul the vae
of the Trane model numbel. Mmummnwmw-mummmmm

" back of the pans list.

meed‘l'm#mCmm!umamdmmuﬁmmmmuu.
mmrmmmm.wmummwnmm-on'nmmm-gm

10 changs ISecicaions And crgn withoul Notice. Thin parts et dentfies kRown sandrdiled pans and olher pasts
changed by sLanSARIEION, m.mwmmdummumqmm.nmmu
techniciane.

oc.3



OLD MODEL NUMBER

DESCRIPTION

CRHR -S00C-4HAT

1 2 3 4 5§77 8 % 10 1% 12
oth Digit
Elsctrioal Charactaristios

Min. Mo

 Nominal Voits
A = 2000073 180 220
B = 230/4808073 207253 414/508
C = 400/003 418 508
D = 575804 520 835
F = 220501 198 i x|
G = 40085073 k< 458
W = 230803 200 254
Y = 200804 180 220
th Digh
Number of Cylinders Thet Unioad

N -
[ B I I |

None
One Cylinder
Development Cu Nea. mw
e N e 75 DV Fous Cyfinder
400 = A R-22 & RBO2 102.08 4 9. Lift Vaives 10t Dight
500 = A A-22 & A802 12819 6 Sacl, Lift Veves
800 = A R-22 & R802 18312 6 Sad. Lift Vaives Design Sequense
260 = R R-12 10208 4 Sud Lift Veives A
320 = R R-12 12018 6 Sad. Lift Veives B8
380 = R A-12 183,12 6 Sud. Lift Veives c
a01 = R R-22 & RB0Z 102.08 4 Low Lift Velves £
501 = R A-22 & ABO2 12819 @ Low Lift Vaives
801 = R R-22 & AS02 18312 6 Low Lift Veives 199 Dight
21 -R R12 102.08 4 Low Lift Velves A = 118VAC
2t =R R-12 12819 @ Low Uit Vaives 8 =« 220 VAC
38t = R R12 15312 6 Low Lift Vaives
12%h Dight
Junsthen Box
T=Tp



MEW MODEL NUMBER

DESCRIPTION

C R H R-400 K-2 2 A Q_
1 2 3 4 £, 6,7 8 9 10 11 12

SIGIT 1
POSITIVE DISPLACEMENT
REFRIGERANT COMPRESSOR
oIGIT 2
] = RECIPROCATING
JIGIT 2
H = HERMETIC, INTERNAL MOTOR
DICIT 4
JOMPRESSOR MODEL AND
CEVELOPMENT SEQUENCE
R« 1750 RPM HORIZONTAL SERVICEABLE CAST IRON
DIGIT 5.6,7
NOMINAL COMPRESSOR SIZE
SUCTION VALVE LIFT
REFRIGERANT COMPATABILITY
COMPRESSOR DIGIT S5.6,7 CU. IN., NO. SPEICIAL
MODEL S1ZE R GYL FEATURL

R kL1v R=22/R-502 85.46 4 STD. LIFT VALVE

R 400 R=22/R-502 102.08 4 STD. LIFT VALVE

R 500 R-22/R-502 128.19 ¢ SID. LIFT VALVE

R 600 R-22/R-%02 1%3.12 6 STD. LIFT VALVE

R 351 R=-22/R-502 85.48 4 LOW LIFT VALVE

3 401 R-22/R-502 102.08 4 LOW LIFT VALVE

R 501 R-22/R-%502 128,19 6 LOWw LIFT VALVE

R 601 R-12/R-502 1%3.12 & LOW LIFT VALVE
DIGIT B DIGIT 9
COMPRESSOR MOTOR FREQUENCY CONPRESSOR UNLOADING
AND VOLTAGE NUMBER OF CYLINDERE TMAT UNLOAD
NOMI MIN. VOLTS MAX. VOLTS 0 = NO UNLOADING
(A = 200-60-1 180 220 1 = MOOLLS L.F.K.R
B = 230/460-60-1 207/414 254/506 2 = NOCELS E.7. K0
C = ¢460-60-3 414 508 1 = WoCtLs L.7.K.R
D = 575-60=-13 518 635 4 » MOORLE E.F.K.R
E = 200/400-50-3 180/343 2207456
F = 220~50-3 198 254 (2431 ON MODEL E) DIGIT 10
G = 400-50-3 143 455 DRESIGN SEQUENCE
H = 208/230-60-1 197 254 A
J = 200/230-60-13 1480 254 [ ]

200/220-50-3 180 2%4 c
K = 400-50-3/460-60-3 340/414 460/508 ETC.
L = 208-50/64Q-1 198 219 NOTE: RERAMUFACTURID COMPAESSOR WILL HAVE
M = 230-50/60-1 215 154 “R* AS THE 10TM DIGIT.
N = 115-60-1 109 128
Q = OPEN DIGIT 11
P = 208-400-1 198 229 UNLOADER CONTROL AND
§ = 200-50-3/230-60-1 180/207 220/254 UNLOADING METHOD
R = 208-60-3 187 254 0 = WO UNLOADING
3 = SPECIAL A = 11% VAC, ELECTRIC, MOOLLS €.
U = 200-50/60-1 180 220 B » 230 VAC, ILECTRIC, WODELS E,
v = 346-50-1] 308 381 C = 12 VDC, ELECTRIC, MOCELE K.
W = 230-60-3 208 254 E » 31 VDC, ELECTRIC, MODELS E,
¥ = 380-60-3 42 418 r = &4 VDC, ELECTRIC, WODELS K,
Y = 200-50-3 180 220 G = 187 VDC, ELECTRIC, MODIELS B,
2 = 363-50-2 kry) 399 H = 24 VAC, ILECTRIC, MODLLS E,
BLANK = CAST IRON HERMETIC W/0 MOTOR (RIPINAL)

DIGIT 12

BABIC COMNPRESSOR VARIATION

0 =« STANDARD COMPRESSOR

4 = SIDE JUNCTION BOX LOCATION,
MODEL R 4-CYLINDER OWLY



The following sketch shows the numbering of the cylinders for the
four cylinder compressor.

®
®

®
O,

g
PUMP END

Four Cylinder "R" Compressors Include:

1. CRHR-260 R-12 8,C,D,E,F,G & H DESIGN SEQUENCE
2. CRHR-261 R-12 B,C,0,E,F,G & H DESIGN SEQUENCE
3. CRHR-400 R-22 8,C,0,E,F,G & H DESIGN SEQUENCE
4. CRHR-401 R-22 8,C,D,E,F,6 & H DESIGN SEQUENCE)
5. CRHR-350 R-22 (H DESIGN SEQUENCE)
6. CRHR-351 R-22 (H DESIGN SEQUENCE)

The following chart shows the unloading sequence for the four cylinder
compressor.

LOADING STEPS CYLINDERS LOADED
2 STEP
(1 Unloader)
100% Loaded 1234
50% Loaded X2X4
3 STEP
(2 Unloaders)
100% Loaded 12134
50% Loaded X2X4
25% Loaded X2XX

X= UNLOADED CYLINDERS



The following sketch shows the numbering of the cylinders for the
six cylinder compressors,

H [®©©

®
Olhe

L. R.
PUMP END
Six Cylinder "R" Compressors Include:
1. CRHR-320 R-12 ¢,D,E,F,G & H DESIGN SEQUENCE
2. CRHR-321 R-12 EC,D,E.F.G & H DESIGN SEQUENCE
3. CRHR-380 R-12 C,D,E,F,G & H DESIGN SEQUENCE
4, CRHKR-381 R-12 ¢c,0,E,F,G & H DESIGN SEQUENCE
5. CRHR-500 R-22 {C,0,E,F,G & H DESIGN SEQUENCE
6. CRHR-501 R-22 ¢,D,E,F,G & H DESIGN SEQUENCE
7. CRHR-600 R-22 c,D,E,F,G & H DESIGN SEQUENCE
8. CRHR-601 R-22 (c,0,E,F,G & H DESIGN SEQUENCE)

The following chart shows the unloading sequence for the six cylinder
compressor.

LOADING STEPS CYLINDERS LOADED
2 STEP
(1 Unloader)
100% Loaded 123456
66% Loaded : 12X%45X
3 STEP
(2 Unloaders)
100% Loaded 123456
66% Loaded 12X45X
33% Loaded X2XX5X

X=UNLOADED CYLINDERS



CYLINDER HEAD SELECTION CHART - : LT - &0 HZ. CONTROL

FOUR' CYLINDER LEFT CENTER RIGHT
th DIGIT | 11th DIGIT
2 A HD-130 - HD-140
3 A HD- 130 - HD-134
SIX CYLINDER LEFT CENTER RIGHT
gth DIGIT | 11th DIGIT
2 A HD-140 HD-130 HD-140
4 A HD-130 HD-130 HD-140
Notes:

-Left Hand and Right Hand is determined by viewing
the Pump End as shown in the illustrations on Pages 4 and 5.
-2 -tion Box Position does not affect Head Selection.



S0 HZ. ZCNTRCL

FOUR CYLINDER LEFT CENTER RIGHT
gth DIGIT 11th DIGIT
2 B ~HD~-133 - HD-140
3 B HD-133 - HD-137
SIX QEEINDER _ LEFT CENTER RIGHT
9th DIGIT 1ith DIGIT
2 B HD-140 HP-133 HD=-140
4 B HD-133 HD-133 HD~-140
Notes:

-Left Hand and Right Hand is determined by viewing the Pump End

as shown in the illustrations on Pages 4 and 5.
~Junction Box Position does not affect Head Selection.




CYLINDER HEADS AND GASKETS

&r Ooe

R.H., 1-Cyl. Unloading R.H. Cyl. Head Gasket
HD-134 ,HD-137,HD-139 GKT-950
é Y Y
m*——unwﬂh_*m
Q
L.H., 2-Cyl. Unloading L.H. Cyl. Head Gasket
HD-130,HD-133,HD-138 GKT-949

RS
Use with
Non-Unloadi ng Non-Unloa::ling Head Gasket
HD-140 GKT-951




NOTE: Head arrangement shown {s

for a typical 6 cylinder compressor

with 4 cylinder unloading. See head selection
chart for head replacement by model number.




il
401

Hinl

bl J

28| 88| 28
cex| =z | =<
SES| 8 | &%
REF. NO. NO. NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ REQ REQ
1 Cylinder Head-L.H., 115 Volt, 2 Cyl.
Unloading (Consisting of Items 3 and
10 thru 27)e--==ce=cccccce=mcczaaeaoaaz- HD-130Q * * *
1 Cylinder Head-L.H., 230 Volt, 2 Cyl.
Unloading (Consisting of Items 3 and
10 thru 27)--eev~eeccccacccmccaraacann.- HD-133 o * *
2 | Cylinder Head-R.H., 115 volt, 1 CyT.
Unloading (Consisting of Items 4 and
10 thru 27)=--ccccccceccaaceeccencaocaa- HD-134 o * *
2 | Cylinder Read-R.H., 230 VoTt, 1 CyT.
Unloading {(Consisting of Items 4 and
10 thru 27}e--=e-c-- —essmeccecaceccecs~~ KD-137 * * *
3 | Cylinder Head-L.H., Bare, 2 Cyl.
Unloading <e<--ecccccccccccovcancnccnnsa- HD-138 1 1 1
4 | Cylinder Head-R.H., Bare, 1 Cyl.
Un10ading---ss-oc-=aescecccccmcacmcnan=-x HD-139 1 . -
5 | Cylinder Head-Non UnToading---=--c-=---- RD-140 * * *
b screw-Cap, Hex. Head, %-13 x 3%,
Cylinder Head Mountingececvcceccccaaana- SCR-13 28 42 42
7 Gasket-Cylinder Head {Use with -- - AR AR AR
8 basket-Cy
.| HD=137, HD=139)«vcanacccccccccccuccncsan GKT-950 AR AR AR
9 | Gasket-Cylinder Head (Use with HD-130,
20-133, HD-138)-ﬁ--a-----------i:i};---- %%%-?gg A: AR AR
10 crew-Cap, Hex. Head, 3/8-16 x -eee -1 ] 8 8
1 Cover-Check Valve ("B & C" Design Seq.)- kil 1 1 1
1 Cover-Check valve ("D,E,F,G & H Design
Y P T COV-632 1 1 1
12 | Gasket-Check Valvee=eeacaceceueaccaseces GKT-948 2+ 2+ 2+
13 Spring-Check valve ("D,E,F.G & A"
Design Sequences)e-ccecccccaceccccccccaa- SPG-134 1+ 1+ 1+
14| Valve-Check sTgn Seq.J------- e 1 1 1
14 Valve-Check (“N.E,F,G & H" Design Seq.}- | VAL-1675 1+ 1+ 1+
15 | sushing-Check Valve----------CC.___cCl.0 -105 1 [ 1
16 | Valve-Unloader Assembly~~----=-----o---- VAL-TI13 I+ [+ 1+
Consisting of:
164 Nut, 7/16-20===secemeascnnconeecen-- NUT-234 1 1 1
168 Retainer--ceccecccccocrocnconmana- - 1 1 1
16C e SEL-194 i 1 1
16D Valve-UnToader--accceccccooacacnaaa- VAL-1 | 1 1
17 Bushing-Unloader Valve-e-oceccccccuceoa. -106 1 1 1
[T T Washer-UnToader Valve. 3/f-—reoe e WAS-99 I
19 Nut-Unloader Valve, 57@-24 -------------- NUT-235 1 1 1

10



sl 2 z!
™ = AN = l
— cogs| oo oS
98188 &3
[= s - [~ [= -
Z2&| 22 | 22
REF. NO. N%
NQ. PART NAME AND DESCRIPTION PART NO. REQ REQ. REQ
20 Piston-Unloader Assembly---eccs-cmcce--- PST-~49 1+ 1+ 1+
_Consisting of:
20A PiStON--—-—=se=cccwmommmm==—=c-===-- PST-42 1 1 ,
208 RINg-——=--=-m==cccesac—=csscco=eeee RNG-348 1 1 1
21 Screw-socket Hex. Head, 3/16-3¢ x 5/8-- | SUR-50¢ 2 2 _Z
22 Plate-Mounting, Solenoid Valve
("8,C,D" Design Sequence)------=-eec---- e ok " *h
Z PTate-founting, Solenoid Valve
("E,F,G & H" Design Sequence)---«ev-=-- PLT-557 1 1 1
23 Gasket-Mounting Plate, Solenoid Valve
("8,C,D" Design Sequence}--se--wean---- okl "k "o bded
53 | Gasket-Mounting Plate, Solenoid Valve
(E,F,G & H" Design Sequence)eea----eao- GKT-1182 1+ 1+ 1+
24 Valve-Solenoid, Volt, Z.,
(*B,C,D" Design Sequence)-----==-=v=u-- *h el *y *h
24 Valve-Solenoid, 230 Volt, 50 Hz., °
("€,F,G & H" Design Sequence)----ccn~-- VAL-1662 1+ 1+ 1+
24 | valve-Solenoid, 1%5 Voit, 80 Az.,
("8,C,D" Design Segquence)-----=----e~-- *h | Wk *r
24 Valve-Sotenoid, 115 Volt, 60 Hz., ¢
("E,F,G & H" Design Sequence)--------=- VAL-1661 1+ 1+ 1+
75 | Coil-Holding, . olt, | COL-1301 T+ T+ T+
(2 FCofT-Holding, ALCL, T8 Tort, S I T - T T T
oil-Holding, olt, P - 1+ 1+ 1+
=T ColT-HoTding. ALCO, 200-230 Volt,
50-60 HZ,+e=-=vwemmmceceacccascnccesncn COL-1639 1+ 1+ 1+

+ Recommended Spare Part

AR As Required

* See Head Selection Chart for Head Replacement by Model Number.

** Original equipment solenoid valve, mounting plate and gasket are no
longer available. Replacement of any of these components requires
complete changeout with 3 bolt hole solenoid valve, mounting plate
and gasket that are now used on the current design compressors. See
Service Bulletin HCOM-SB-29A.

#**xThe Check Valve Assembly(VAL-1119) and Theck Valve Cover{COV-529) for
"8" and "C" Design Model "R" Compressor are no longer available. when
either of the parts are required, a Kit must be ordered to changeout
to current design parts. The Kit is part number KIT-686, which consists
of COV-632, VAL-1675, and SPG-134. Reference Service Bulletin HCOM-SB-27.

@ Peplacement Coil selected by voltase and manufacturer.

1"



o= L= = - — — -
583 58 88 223 23
SEE FE £ FEE 3
S50 &% % STF TS
REF, L W. T W 0. [ W]
NO. PART NAME AND DESCRIPTION PART NO. RED. | ReQ.| Reo.| Reo. | REQ.
7 TyTinder Liner Assemblys----==-:--<-- “TRRE T+ 5+ | b+
6 Cylinder Liner Assembly (Low LTt LNR-82 s |6
{ongigting of:
264 [ TPy PP ST DS T I S LIS L L L 4 LNR-29 * * + + *
268 Valve-Syction=o-o--vssocacaan +ewead VAL-1123 L+ L+ | + [+ |+
260 Spring y1., Nesion “8",6 Cyl.,
Oesign “C"! Standard & L? Lift-~-- * * ol * * *
260 pring y1., Desian "C,D,.E,6",
5 Cyl,, Oasign "D,E,G%)avvssaanned S$PG-116 ad 6+ G+ 3+ 3+
260 Snrin?mes@n L) DT <= _3PG.15 Y T8 T 3 T
Zb "0* Ringea<eescamvanee v emm—— wsad RNG-410 + * - [« +
{13 PT;te-:aTv? (;eC{I. Dgsggn G'i WD .
En » Cy a sign _* Y nEg_ - * * bl * .
Z8E Plate-Valve DT’IL"Ps qn °F & H*1-~---4 PLI-D70 I+ T+ I+
26t PTate-Valve (Low LITt] Design
"F § H* weecwsaeeszaveces csmeans ~d4 PLT.584 1 1
F R Fecoeceosoescaezs veeoens <-4 RIR-94%* z i iv 54_
27 Discharge Valve Assembly-v----- wead VAL-1121 I N [
Consisting of:
’?A -YRIVE LR ==wwweswaansw - .- -
278 | gt -=ze=-- e meemtememeeaw e - =27
22C | Vilvgemoeoo=--- sacave~ 2esoocsssaand §At- 22 + + + - +
270 PG5 6 & y*
¥ - 1 .
= )
28 Spring-Cyl iNd@ros=scesvezcvvoman=no =95 i 3 )

+ Recommanded Spare Part

* When replacing Valve Plates on 4 cylinder Design "8,C.D.E, & G° and
on 6 cylinder Desion "C,0,E, & & machines and springs on the 4 cylinder
Desian "B® and § cylinder Design “C*, both the Valve Plates and the Valve
Plate Springs must be replaced with current Design Plates and Springs.

w* May be intermixed on the comprassor with the original retainer ring RTR-42.

12



35

13




|

82| 3 |88 ) 88

il |dz| s

& & &= & & & &

L9 |3 L L | [ R
REF. a NO. NO NQC .
NO. PART NAME AND DESCRIPTION PART NO. REQ REQ REGQ
35 Cover-Handhole, Assemblys-=s-=-e---eeex Cov-541 1 1 1 1
354 Glass-Sight-c-ceesacmcnnceecaneane- GLS-30 1+ 1+ 1 1+ 1+

Consisting of:

358 Screw-tap, Hex Head, 173-20 _37'4' - 3 3 |3 3
[35C "0" Ring=e=~=-c===<e-==<==scecce- RNG-81 1+ v ] 1+ [+
350 COVeresemcvevee~ecssassacaceacucex COV-542 1 1 1 1

Screw-Lap, Hex Head, 1/2-13 x | 1/4,
Handhole Cover to HOuSinges-<veccocaaes SCR-347 24 24 [24 24
37 | Gasket-Hanadhole COVEr--=-ewsev--—-c=ee= GK1-952 2 2 2
] Strainer-fil-—-ececces~ccecacmma~zasee= SRA-71 T+ 1+
38 STrainer-cJﬂ --------------------------- SPA-72 I+ I+
39 ng-01] StrainNer-----wececeec-eeea- -14% T T | 1 I
L.00] STeev 77 Strainerececeem-eesere=aa=o=- SLV-19 T T 11 T
1 Magnet-Handhole LOVEre-=wewe=~-eo~c—=a= MAG-2 1 T 13 .\
33 PTug-Pipe, Hex Head, |/Be-ceev-m-aceaa= PLU-20 4 'K 4
44| Cover-Handhole--zc--cc=-c-=ecceooomnnom- W 1 T T1 I
45 | Piston & Rod Assembly (Consisting of:]- - 4 6+
45 | Piston & Rod Assembly (Consisting of:)= | P51-50 4+ ] 6+
35A ROd-CONNECtINGeev-ecmeav-caaveaoew= ROD-149 I+ T+
45 Rod-Connecting-=ee=c-cecacccaaa~- -~ | ROD-163 BCIRC
458 Ring-Retaining-seccceammcccacaacaus" - 3 2+ | o+ 2+
35C Piston & Pin Assembly--------- =e===_| PO1-24 I+ 1+ I+ 1+
45D Ring-Compression (BOttOMm)-=mecee~- =411 1+ 1+ 1+ 1+
(45¢ Ring-Compression HI'r.tp)--------------- 412 [+ 1+ 1+ 1+

+ Recommended Spare Part

"




?——73

S>—72




-

] el 1 - |
238| 88| 8%
gex| 2| £<
Ix=, S5 | &8
REF. | NO. | HO NO
. PART NAME AND DESCRIPTION PART NQ. REQ REQ REQ
50 Gasket-Terminal Plat@--ececsmemcon—vaas GKT-959 1+
50 Gasket-1arminaj Plat@e=ev=—-ussccccmacaa GKT-855 T+ T+
Jtud-terminal {LRHR- R-dbl)mw=u=s STU-b0 6
5] | Stud-Terminal (CRHR-350, 400, 401}-===- STU-67 4
51 Stud-lermifna|---s-e~-w<saceevvecocuanan 31«68 6 [
§2 | [nsulator-Internal----=---=cc-eea--awes INS-197 5
52 Tnsulator-Internal-=-==so==-z-veeovveven INS-139 % B
53 | "0" RiNGan=m=w=acecsssccesmmmzom=so==== ANG=37 3
23§ 0" RiNQ-=-=-c==secmc==sceee~emoeoouo-~- RNG-891 5 g
R I R E T Ty e RNG-38 5
BT 0" Ring-cc=c-e=c--==-ccc--=ssa-ee-==-= RNG-413 g 3
55 PTate-Terminal, 6 Leadg===--vsoc=esmmuse PLT-435 1
55 Plate-lerminal, 0 Lédd-cc=evemcavascaca PLT-440 [ [
56 | Terminal —-HermetiCa=enme-o--o==saa=cw~e- TER-8 ! [ Z
57 Screw-cap, Hex Head, 7/18-14 x. 1 1/8,
Terminal Plate & Junction Box Mounting-{ SCR-233 12 12 12|
58 nsulator-txterndj-se-ccees-vavesscucas - 6
. NSUTALOr-EXTerNAlacaces-ccm-ees===uaes TNS-200 B 5
59 FTatwasher, |/f--cee-mecesc—uccsozavase WAS-315 12
29 Flatwasher, 3/80--==ssvccececamesecan-=-" WA =145 I3 12
) Nut-Hex.‘]ﬁ-:. . Wh1Z LOCK===vee=aa== NUT-9 g
760 | Nut-Hex, 3/8-16, Whiz LOCK=-=covec==a=- NUT- 5 8
1 Nut-Hex, 1/4-20=-- oo NUT- ‘
T | Nut-Hex, 1/3-g0=ccemmceecomoscacassouan ROT-80 g
62| Connector-Terminal Stud=eeevocaoomona-- CuG-4 5 n
62 Connector-Terminal Stud-see==-wee-cac-u - fadnd
¥ USS Bar--e-womeseeccaremc————eeem=a=== BAR-47 - -
" Buss Bar-c-ceceseeccasccccsccmccess ~e==| BAR-74 e
(83| ocrew, 172-13 X ﬂg -------------------- SCR=211 8 3
B4 | Gasket-Junction Box - GK1-088 I+
83 [ Gaskel-JUNCLION BOX-=aee-——aasec—ucee= GR1-989 I+ 1+
55 | BOX-JUNCEIOR---<~-- et BUX-128 T
85 | BOX-JUNCLION==-——e=sv-ecseemacecev=ans X-127 1 1
56T Screw-Cas, Hex Head, 5718-18 x 578, |
Junction Box Mounting-=svececoc—caccnocan SCR-162 & 4 4
Pressure Control Mounting----- snaccans -} SCR-35 2 2 2
%8 | Control-Pressure, O11 Sa%cty ----------- - I I T S N U
69 Apter<-Flarg-ce-nr=csacccecmaccancaae -| ADP-12_ — 2 4 Z
70 | Gasket-Junction BOX LOVer--ee=e--oo---- GK1-986 1+
70 | Gasket-Junction BOX COVEFe-cv==ccec=oa= GR1-987 I* 1+
7 Cover-Junction BoXe-e=cece-eomvee-noo-- CovV-544 1
71| Cover-Junction Box-c=weec--- ceecmceeen- =547 1 1
72 | Lockwasher, 3/16, Junction Box Cover---| WAS-43 T T 3
T3 | Screw-Seif-Tapping, 3/16-32 x 1/2,
Junction 20x COVEre-sseee-eocamocceenax SCR-344 4 4 4
* Mut-Hex, .16d-32, prassure Control
i MOUNtiNG-=mceoeemmeamcassaccesmmansen= NUT-12 2 2 2

+ Recommended Spare Part
* Not I1lustrated
**AS REQUIRED. With Part Wind Start use

1%

quantity 6 with no Buss Bar,
with Across the Line Start use quantity 3 with quantity 3 Buss Bars.



== == = = = — __"'-_l

!
/
!
i

!
!

81

7”




351

SOl

238! 25| s
O o7 DO " O
cxal e | o
ho e =i = z X =
[~ - - =~ 4 o o
LA LA A ¢ LS I [ A
REF. NO. | NO. | NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ. REQ REQ.
80 "0" Ring-Motor Mountinge----cc-acevae-a- RNG-133 1 1 1
31 DowelT-Motor Mounting-eese-vecca~eevee~" SCR-557 1 | 1
8 Bearing-Motor tnd, 2-//8 Ula.-=ccameeaaa BRG-289 1+ 2+ 2+
{ 82 gBearing-Motor End, Z-1/8 D1, -wveceavea- BRG=2062 i+
83 | MOtor-HermetiCoc=-cc-cacece--eececeeces~ + ¥ T | I
o Washer-Retaining, Rotor to (rankcase-e-- | WAS-98 1
83 | Washer-Retaining, Rotor to G(rankcase---- | WAS-322 1 1
5 Screw-Cap, Socket Head, 5/8-18 x 3 1l/¢,
Rotor to Crankshaft (R-22)-ee-c-ccecaaee SCR-573 1
85 Screw-Cap, Socket Head, 5/5-18 x ¢ 1/¢,
Rotor to Crankshaft (R-12) -------------- SCR-585 1 1 1
86 Gasket-5uCtion COVer~e-ececccacc-ccmcaan GK1-912 1+
5 | GaskeL-3ucCtion COVer-ees-=-=cee-ee=-==oa - | GK1-953 I+ T+
87 | Cover-Suct; on --------------------------- COV-543 1
87 Cover-Suction-~-eeeaccacascccccvcncoccne" COV-546 1 1
88 | Screw-Cap, Hex Head, 7/16-1d x 3 1/5,
Suction Cover to Housi ---------------- SCR-559 14
88 crew-Cap, Hex Head, 1/% I3 x2 1/4,
Suction Cover to Hous1n ---------------- SCR-346 16 16
* | Stud, 7/16-18 x 4 378, Suction Cover
t0 HousIngee~eememcccncacccascccsccaaca" STU-65 2
¥ T HuE, 7/16-18v-comomoceccooonoccecocccmo- NUT-208 ?
89 | Strainer-Suction Gas-eececececca-caceeaae SRA-64 1+
89 | Strainer-dSuction Gas-----=-=ccccce-a~--- SRA-73 T+ T+
90 | Gasket-Suction Service Valve-c—cccco-aa- GRT-1% T+
90 | Gasket-Suction Service valve------ <e—== | GK1-44 1+ 1+
[ | Gasket-Adapter, Suction Service valve--- | GRI-14 T+
81 | Gasket-Adapter, Suction Service Valve--- | GKI-44 I+ T+
92 Valve-Suction §erv1ce, .D.====v== | VAL-3D 1+
57| Valve-Suction Service, 3 1/8 0.D.-=-oees VAL-23 1+ I+
33 [ Screw-Cap, Hex Head, 5/8-11 x 4,
Suction Service Valve Mounting-=--=ece-- SCR-317 4
93 | Screw-Cap, Hex Head, 5/8-11 x 5 172.
Suction Service Valve Mounting ------ -e== | SCR-60 4 4

* Not I1lustrated
+ Recommended Spare Part
++See Compliete Motor Listing on Page 20.

1%



%@?’0@; Tl

102
101

"



4%

1480

oS =t oo oo
22| 8183 | B8
€2 | x| g2 | =2
SS| 5355 | S8
REF. MO. I NQ. | NQ. NO.
NO. PART NAME AMD DESCRIPTION PART NO. REQ. | REQ.| REQ. | REQ.
100 | Screw-Cap, Hex Head, 5/16-18 x 1,
0i1 Pump to Bearing Heade<sseece=vsvaa SCR-13 8 8 8
O] | Cover-0j1] PUMp===---===c<~=ae-aee--ooo COvV-54% T I T
02 | Gasket-Cover, U1l Pump-eeceecoeacaven~ LKi-95%6 I+ I+ [+ T+
03 | 3pring-0i] PUMpe==e==—c-e=c==-2ss===~-~ SPG-109 I+ T+ 1+ T+
(04 | PTate-017 Pump--=cccccccecmcancansor=o PLT-397 1 1 T 1
105 | Pump-{Jilececeecaccccocaevssvacaceanman PP-350 1¥ +1 1+ T
106 | Screw-Cap, Hex Read, 7/716-14 x 1 1/4,
Bearing Head to Housingeeseve-ccoo=n-e SCR-233 10 10 110 10
107 | Bearing Head with [nsert-----ce<e~---- BRG-291 I+ I+| I+ T+
U8 | Bearing InS@rt-c-c-cecc-vscmcve~s-a---~ BRG~ 289 TF =1 1+ T+
09 | Gasket-Bearing Head---~e-=c=-ax=acc-=n GKT-957 I+ v 1+ I+
T10-] Bearing-TArugteccee~eacccescacmanssaan BRG=290 *#* 42 2+ | 2% 42
TI1 | Crankshaft with Plug§-=eve~veccccvsan= LoF=56 i+
11 Crankshaft with Plugqs--=essmccmeouen-- P57 1+
111 | Crankshaft with PlugS-=ee-ecmmme=m=~-=- _%§F:3§ 1+
111 | Cranksnaft with Plug§-mmmemmemmmmecmve CSF-101 T+
tonsisting of:
112 Pin=-Rollevwscnocccacesccocaccaceen PIN-97 1 1|1 1
113 PTug-Pipe--ec---cecmomoro-=eso-coms PLU-38 2 Z | 2 2
TI¥ | Rey-Crankshattecococceommroncaceao~anm KEY =295 1 T
[T | Key-Lrankshalteeces--neeesesc-c-ccacss - 1 |
110 Vaive-Ul] Drain-c-veecevsceccuasancaan =31 [+ + [+ [+
16 | Cap-071 Drain Valveeeeeeeo—ocacocan=== FUT-18 [ [
117 | Screw-(ap, Hex Head, 1/Z-13 x 3 1/4,
, Discharge Service Yalve Mounting~e---- SCR-13 4 4
il7 | Screw-Lap, Hex Head, 575-!; X X,
Discharge Service Yalve Mounting ------ SCR-317 4 4
18 | Gasket-Adapter, Uischarge Service
Valye-esesacevas ' GKT-13 i+ 1+
118 | Gasket-Adapter, DTichargo Servicc
Valv@eecosemcanuosnnavesanccssancunnes GKT-830 1+ 1+
119 | Valve-Discha S_?vice 1 578 U.0.----] VAL-8 F 1 1+
(119 Valve-uischatgl ervice ¢ 1/8 U0, ==~ =3 1+ 1+
[ 120 | Gasket-Discharge Service Valve------- -| GK1-14 "1+ | I+
120 | Gasket-Discharqe Service Valve----- ~e=] GR1-18 1+ I+
121 | Valve-Relfaf-cacoccoonacaa-- vemmeevean VAL-220 1+ 1+
121 | Valve-Reliel---- ameeeveeasma~ VAC-T192 1+ I+
¥ | KIt-Gask@to-ve-=c=cac=c= memeceec=esees — RI1-523 1+ 1 1+
* m@'-- --------------------- - m i+ 1+
* | Heater-Crankcase, 15 VoIt. 150 Watt,
(4 Cyl. Design 'B C,0,E,F", 6 Cyl.
C,D E HTR-244 1+ 1+] 1+ 1+
| ]
HTR-1566 1+ 1+« 1+ 1+

* Not I1lustrated
+ Recommended Spare Part

**AS REQUIRED.




x% Since November, 1976; the thrust bearings have been machined to include
The compressor housing machining was

and "upset” on the outside diamater.
revised to accept the redesigned bearing.
include the "upset'.

Replacement thrust bearings will
Ses Service Bulletin HCM4-S5B-35 when replacing these

thrust bearings en compressors built prior to November, 1976.

__KIT-523 INCLUDES:

KIT-524 INCLUDES:

i

PART NO. QY. PART NO.
GKT-948 4 -
GKT-1182 2 GKT-1182
GKT-951 2 GKT-951
GKT-949 1 GKT~949
GKT-950 1 GKT-952
GKT-952 2 GKT-955
GKT-959 1 GKT-989
GKT~-988 1 GKT-987
GKT-986 1 GKT-953
GKT-912 1 GKT-44
GKT-15 2 GKT-956
GKT-956 1 GKT-957
GKT-957 1 GKT-830
GKT-13 1 GKT-15
GKT-14 2 RNG-818
RNG-818 1 RNG-145
RNG-145 1 RNG-414
RNG-37 9 RNG-413
RNG-38 9 RNG-133
RNG-133 1 RNG-410
RNG-410 4

QHQQHHt—HHﬁNHﬂo—HNNmNmE




MOTOR-HERMETIC

REF. : PART |NO.
NO.| PART NAME AND DESCRIPTION NO. REG.
83 | 200/60/3, CRHR-260A, 261A --~weesmccmcccnsascvccsanonamanas MOT-1369 t
83 | 230-460/60/3, CRHR-260B, 2618 =-e-e=-mecncecmcccccvomnacnn-- »
83 | 230/60/3, CRHR-260W, 261N -=-cc=-sacoccecececmacamaccamnna MOT-1370 1
83 | 200/50/3, CRHR-260Y, 261Y -cc-ececccccsenmsommonmmannmcnaany MOT-1370 1
83 | 200/50/3-230/60/3, CRHR-260Q, 261Qe===secememe-cucs MOT-1370] 1
83 | 460/60/3, CRHR-260C, 261C =-=ec=caccccccemsan-tammmocoonenans MOT-1371 1
83 { 400/50/3, CRHR-260G, 261G -~-s-==csasseccac . cesmcacmacaan- MoT-1371 1
83 | 400/50/3-460/60/3, CRHR-260K, 261K ecececcccccece~-- MoT-1371| 1
B3 | 575/60/3, CRHR-2600, 2610 tmcecmeeserammcmerenencann MOT-1372 1
83 | 230/50/3, CRHR-260F, 261F ~---cevecccccscacscnmacacncuenans MOT-1373 1
83 | 200/60/3, CRHR-320A, 32IA <---=e-eccaccccecccssmnmnaonconcs MOT-1384 1
83 | 230-460/60/3, CRHR-3208, 3218 ---<ecececmcccccecrnranccann0- L
83 | 230/60/3, CRHR-320W, 321N ee-c-cccecemccsnccaccscnonmanann MOT-1385 1
83 | 200/50/3, CRHR-320Y, 321Y eccasmcreccccccccnmceucceconacan- MOT-1385 1
83 | 200/50/3-230/60/3, CRHR-320Q, 321Qeeww-cecc-cec~-- MOT-1385| 1
83 | 460/60/3, CRHR-320C, 321 -=eeeevmmmmmmmemeecanmanamacaaee MOT-1386 1
83 | 400/50/3, CRHR-320G, 321G =====c=vevee-emmmmmmaecmssseaa--- HOT-1386 1
83 | 400/50/3-460/60/3, CRHR-320K, 321K =-cees-eecmoc==s MOT-1386| 1
83 | 575/60/3, CRKR-3200, 3210 - “semmmmemccmmccacessascs HOT-1387 1
1 83 | 230/50/3, CRHR-320F, 321F ececemecmmccceccnccnenonacaconcnanea- M0T-1388 1
83 | 200/60/3, CRHR-380A, IBIA --ecccmscacmmmcccccuecensencncna- MOT-1389 1
83 | 230-460/60/3, CRHR-380B, 3818 ~-----wesvecscmmccccacocccn-s *
83 | 230/60/3, CRHR-380W, 38IW ce-ecccmmcccccceccommnmancacanans- MOT-1390 1
83 | 200/50/3, CRHR-380Y, 381Y ee-cem-cecsceamcscsnconcocsssssen MOT-1390 1
83 | 200/50/3-230/60/3, CRHR-380Q, 381Q-cce--cecaccue~as mMoT-1390| 1
83 | 460/60/3, CRHR-380C, 381( -ce~em--cscms—cuceccmmmcescacsccs MOT-1391 1
83 { 400/50/3, CRHR-380G, 3816 -<eeev---cesermmmccescoacaanaana~ MOT-1391 1
83 | 400/50/3-460/60/3, CRHR-380K, 381K eec-wsce~we-e=~s MOT-1391{ 1
83 | 575/60/3, CRHR-380D, 381D --eeece-scassommeasenccacanancacs M0T-1392 1
83 | 230/50/3, CRHR=-380F, 381F cecve--casscceacscamcencancsasons MOT-1393 1
83 | 200/60/3, CRHR-350A, 3512 s 400A, 401A -~c-veceea- . MOT-1364 1
83 | 230-460/60/3, CRHR-400B, 4018 =ev-=seememcccsomcsacemmacans *
83 | 230/60/3, CRHR-350W, 351W,400M, 401N --ccesenmcoaoncecccn- MOT-1365 | 1
83 | 200/50/3, CRMR-350Y, 351y:400Y, 801Y -ccccomceamucaccncaas MOT-1365 | 1
83 | 200/50/3-230/60/3, CRHR-350Q, 3510, 400Q, 401Q---- MOT-1365] 1
83 | 460/60/3, CRHR-350C, 351C, 400C, 401C ~-=-ceov-scmreccsemas MOT-1366 1
83 | 400/50/3, CRHR-3506, 351G, 4006, 401G --—=-n=m-wece=cessos MOT-1366 1
83 | 400/50/3-460/60/3, CRHR-350K, 351K, 400K, 401K---- MOT-1366 | 1
83 | 575/60/3, CRHR-3S0D, 351D » 4000, 4010 ~--es--eesececcccccm MOT-1367 1
83 | 230/50/3, CRHR-350F, 351F s 400F, 401F --eco--eccceoracorooas MOT-1368 1
83 | 200/60/3, CRHR-500A, B0lA cc-c-ceccccmccncvarmcascaccsmane=- MOT-1374 1
83 | 230-460/60/3, CRHR-5008, S501B secemmves-ccccamcesasenracsnnn~ *
83 | 230/60/3. CRHR-500W, 501N =eeevmrecscaccescccnmsosnconooan= MOT-1375 1




HOTOR-HERMETIC

REF. PART |NO.
REP-| PART NAME AND DESCRIPTION PAR WREQ}
83 | 200/50/3, CRHR-500Y, 501Y -e--ecmmwrmcacccccsccacncmsaccnen MOT-1375 1
83 | 200/50/3-230/60/3, CRHR-S00Q, 501Qe-c-ermvmencnccmnn- MOT-137S| 1
83 | 460/60/3, CRHR-500C, 501C ==--ecssscacocroncnvremcancnacens MOT-1376 1
B3 | 400/50/3, CRHR-5006, 5016 =e--=--seces-wesroccococccconcnax MOT-1376 1
83 | 400/50/3-460/60/3, CRHR-500K, 501K.ccccacreamracaaaa- MOT-1376] 1
83 | 575/60/3, CRHR-500D, 5010 ceveem-weeccccocascncncnnas e MOT-1377 1
83 | 230/50/3, CRHR-500F, SOIF e=cesmcvescassccescncosccocsnsoce MOT-1378 1
83 | 200/60/3, CRHR-600A, S01A sc-evcceerccsncramnnncarumsrseens MOT-1379 1

83 | 230-460/60/3, CRHR-600B, 601B e--ce-cscsvsmcmccrannsanacanan *

83 | 230/60/3, CRHR-600W, 60IN ~w-ceeccccmcccscnracmmcaneevaves MOT-1380 1
83 | 200/50/3, CRHR-600Y, 601Y =ew-cesesmcmcccccccomacnacceacans MOT-1380 1
83 | 200/50/3-230/60/3, CRHR-600Q, 601Q ----ceesvmsanacucn MOT-1380| 1
83 | 460/60/3, CRHR-600C, 801C ~=---vevecrercccccccercrncanncnna MOT-1381 1
83 | 400/50/3, CRHR-600G, 6016 «r~~-~cacevsmromccreccvecroavacencn MOT-1381 1
83 | 400/50/3-460/60/3, CRHR-600K, 601K - MOT-1381 1
83 | 575/60/3, CRHR-600D, 6010 ==cceeccero=aa o= - MOT-1382 1
83 | 230/50/3, CRHR-600F, 601F cecceacemccmcccccaccacccnccnnncane MOT-1383 1

* Nine lead, dual voltage (230=460/60/3) metors are me louger svailable. Determine

operating voltage and select corvect single voltage, six lead motor replacement from
the above chart.



PARTS INDEX

THIS IS A LISTING CF THE PART NUMBERS CONTAINED IN THE PARTS LIST AND I3

IN ALPHA-NUMERIC ORDER TOQO MAKE PARTS IDENTIFICATION EASIER.
PROVIDES PART NUMBER, DESCRIPTION OF THE PART,

THIS INDEX
SECTION OF THE PARTS LIST THE

PART IS LOCATED IN, QUANTITY AND WHETHER THE PART IS RECOMMENDED FOR LOCAL

STOCK.

PART NO.

ADPQO12
BARCC47
BARQ(74
BLTCQ63
BOX0126
BOXC127
BRGO262
BRGO289

BRG0290
BRG0291
BUS0105
BUS0106
CAG0029
CSF0056
CSF0057
CSF0058
CSFO101
CNT0S53
COL1301
COL1304
COL1638
COL1639
COV0540
Cov0541
COV0542
COV0543
COV0544
COVO0545
COV0546
COV0547
CovV0632
GKTO0013

GKT0014

GKT0015

GKT0044
GKT0830
GKT0912

GKT0948

' DESCRIPTION
ADRPTER-FLARE
BUSS BAR
BUSS BAR

BOLT-VALVE CAGE

BOX~-JUNCTION

BOX-JUNCTION

BEARING-MOTOR END, 2-1/8 DIA.
BEARING INSERT

BEARING-MOTOR END, 2-7/8 DIA.
BEARING THRUST

BEARING HEAD WITH INSERT
BUSHING-CHECK VALVE
BUSHING-UNLOADER VALVE

CAGE

CRANKSHAFT WITH PLUGS
CRANKSHAFT WITH PLUGS
CRANKSHAFT WITH PLUGS
CRANKSHAFT WITH PLUGS
CONTROL-PRESSURE, OIL SAFETY
CQIL-HOLDING, ASCO, 115V, 80 HZ
COIL-HOLDING, ASCO, 230V, 50 HZ
COIL-HOLDING, ALCO, 115V, 50-60 HZ
COIL-HOLDING, ALCO, 200-230V, 50-60 HZ
COVER-HANDHOLE

COVER-HANDHOLE ASSEMBLY

COVER

COVER-SUCTION

COVER-JUNCTION BOX

COVER-OIL PUMP

COVER-SUCTION

COVER-JUNCTION BOX

COVER~-CHECK VALVE

GASKET

GASKET~ADAPTER, DISCHARGE SERVICE VALVE
GASKET

GASKET-DISCHARGE SERVICE VALVE
GASKET-SUCTION SERVICE VALVE
GASKET

GASKET-DISCHARGE SERVICE VALVE
GASKET-SUCTION SERVICE VALVE
GASKET .

GASKET-SUCTION SERVICE VALVE
GASKET

GASKET-ADAPTER, DISCHARGE SERVICE VALVE
GASKET

GASKET-SUCTION COVER
GASKET-CHECK VALVE

PAGE
le
le
16
12
16
16
18
20
18
20
20
10
10
12
20
20
20
20
16
11
11

“11
11
14
14
14
18
16
20
18
16
10
21
20
21
20
18
21
20
18
21
18
21
20
21
18

10/21

Bk
;I—'HHl—‘Ni—'i—'!—';t—‘I—'NI—‘D—‘I—‘i—‘l—lI—‘i—'l—‘HHHHHHHHHHHHHHHI—'N;HHHHHN [ %]

NC.
REQ RLS

+ + 4+ o+

++ 4+t 4+ b



PART NC.

GKTU349
GKTQ950
GKTQ951
GKT0O352
GKT0953
GKT(Q955
GKT0956
GKTQ357
GKTQ959
GKTQ986
GKT0987
GKT(988
GKT(Q989
GKT1182

GLS0030
HDQ130

HDO133

HDO134

HDO137

HDO138

HDO139

HD0140

HTRO244
HTR1566
INS0197
INS0198
INS0199
INSQ200
KEY0024
KEY029%
KIT0523
KIT0524
KITO686
LNROO38
LNROG39
LNROO42
LUG0004
LUGQO11
MAGQ002
MOT1364

DESCRIPTICN
GASKET
GASKET-CYLINDER HEAD (USE W/HDO130C,133 & 138)
GASKET
GASKET-CYLINDER HEAD (USE W/HDO0134,137 & 1239)
GASKET
GASKET-CYLINDER HEAD (USE W/HDO040)
GASKET
GASKET-HANDHOLE COVER
GASKET-SUCTION COVER
GASKET
GASKET
GASKET~TERMINAL PLATE
GASKET
GASKET-COVER, OIL PUMP
GASKET
GASKET-BEARING HEAD
GASKET
GASKET-TERMINAL PLATE
GASKET
GASKET~JUNCTION BOX COVER
GASKET
GASKET-JUNCTION BOX COVER
GASKET :
GASKET-JUNCTION BOX
GASKET
GASKET-JUNCTION BOX
GASKET
GASKET-MOUNTING PLATE, SOLENOID VALVE
GLASS-SIGHT
CYLINDER
CYLINDER
CYLINDER
CYLINDER
CYLINDER
CYLINDER
HEAD, CYLINDER
HEATER-CRANKCASE, 120V, 100M, 4 & 6 CYLINDER
HEATER-CRANKCASE, 120V, 140W, 4 & 6 CYLINDER
INSULATOR-INTERNAL
INSULATOR~-EXTERNAL
INSULATOR-INTERNAL
INSULATOR~-EXTERNAL
KEY~CRANKSHAFT
KRY-CRANKSHAF?T
KIT-GASKET
KIT-GASKET
KIT-CHECK VALVE ASSEMBLY
CYLINDER LINER ASSEMBLY
LINER
CYLINDER LINER ASSEMBLY (LOW LIFT)
CONNECTOR-TERMINAL STUD
CONNECTOR-TERMINAL STUD
MAGNET-HANDHOLE COVER
MOTOR-HERMETIC, 200/60/3, 350RA, 351A, 400A, 401A

‘6/8/10

PAGE REQ /LS
21
8/10
21
8/10
21
8/10
21
14
18
21
21
16
21
20
21
20
21
16
21
L]
21
16
21
16
21
l6 -

21
11
14

7/8/10
6/8/10
7/8/10
8/10
8/10
6-8/10
20
20
16
16
1é
16
20
20
20
20
11
12
12
12
16
16
14
22

— h-;;aig;h!;;hah-rarﬂlﬂ 0l6¥d\d\h-h-;:;;:;;;;;;;;:P'h'hlrﬁtﬂlﬂ o e e e ; — ; - ; — N.; ; ; ; — ; ;



SART NO.

MCT136eS

MOT!166

MOT1367
MOT13e8
MOT13e3
MOT1370

MOT1371

MOT1372
MOT1373
MCT1374
MOT1375

MOT1376

MOT1377
MOT1378
MOT1379
MOT1380

MOT1381

MOT1381
MOT1382
MOT1383
MOT1384
MQT1385

MCT1386

MOT1387
MOT1388
MOT1389
MQT1390

MOT1391

MOT1392
MOT1393

DESCRIPTION

MOTCR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
400Q, 4010

MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
400K, 401K

MOTOR-HERMETIC,
MG TCR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR~HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR~HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,
MOTOR-HERMETIC,

200/50/3, 350Y, 351Y., 400Y, 401y
230/60/3, 350W, 351W, 400W, 401W
200/50/3-230/60/3, 350Q, 351¢Q,

400/50/3, 350G, 351G, 400G, 401G
460/60/3, 350C, 351C, 400C, 401C
400/50/3-460/60/3, 350K, 351K,

575/60/3, 3500,
230/50/3, 350F,
200/60/3, 260a,
200/50/3, 260Y, 261Y
230/60/3, 260W, 261W
200/50/3-230/60/3, 260Q,
400/50/3, 260G, 261G
460/60/3, 260C, 261C
400/50/3-460/60/3, 260K,
575/60/3, 260D, 261D
230/50/3, 260F, 261F
200/60/3, SOOA, SO1A
200/50/3, 500Y, 501Y
230/60/3, S00W, S01W
200/50/3-230/60/3, 500Q,
400/50/3, 500G, 501G
460/60/3, 500¢, 501C
400/50/3-460/60/3, 500K,
575/60/3, 500D, 501D
230/50/3, S500F, SO1F
200/60/3, 600A, 601A
200/50/3, 600Y, 601Y
230/60/3, 600W, 601W
200/50/3-230/60/3, 600Q,
400/50/3, 600G, 601G
460/60/3, 600C, 601C
400/50/3-460/60/3, 600K,
575/60/3, 600D, 601D
230/50/3, 600F, 601F
200/60/3, 320R, 321A
200/50/3, 320Y, 321Y
230/60/3, 320W, 321N
200/50/3-230/60/3, 320Q,
400/50/3, 320G, 321G
460/60/3, 320C, 321C
400/50/3-460/60/3, 320K,
575/60/3, 320D, 321D
230/50/3, 320F, 321P
200/60/3, 380A, 381A
200/50/3, 380Y, 381Y
230/60/3, 380M, 381W
200/50/3-230/60/3, 380Q,
400/50/3, 380G, 381G
460/60/3, 380C, 381C
400/50/3-460/60/3, 380K, 381K
575/60/3, 380D, 381D
230/50/3, 380F, 381F

i51D, 400D, 401D
351F, 400F, 401F
261A

2610

261K

5010

501K

601Q

601K

321Q

321K

3slQ

FAGE
22
22
22

22
22
22

22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22
22

NG .
REG RLS

= — o

|l ot

R R e e R ol N Sl o ol ol el el el el L



PART NGC.

NUTQQQ9
NUTO012
NUTCO1l6
NUTOQ71
NUTCO077
NUTQQ79
NUTQ0&0
NUTQ208
NUTO0234
NUT0235
PINCO97
PLTQ397
PLTC435
PLT0440
PLTQ557
PLTOS70
PLTC684
PLUC020
PLUQO26
PMPO460
PST0042
PST0043
PST0044
PSTC049
PSTQ0Q50
RNGO037
RNGC228
RNGC: 37
RNGC. 13

RNGO. 45

RNG~4 )
RNGC4ll
RNGO412
RNGO413
RNGO414
RNGO448
RNGO818
RNGO891
RODO149
RODO163
RTRC049
RTRO094
SCROO13
SCR0033

SCR0035
SCRO038
SCRO060

SCRO138
SCROl162
SCRO211
SCR0O233

NC.

DESCRIPTION PAGE REQ RLS
NUT-HEX, 1/4-20, WHIZ LOCK 16 [2)
NUT-HEX, .164-32, PRESSURE CONTROL MOUNTING 16 2
CAP-OIL DRAIN VALVE 20 1
LOCKNUT-VALVE CAGE BOLT 12 1
NUT-HEX, 1/4-20 16 6
NUT-HEX, 3/8-16, WHIZ LOCK 16 6
NUT-HEX, 1/4-20 16 6
NUT,-7/16~-14 18 2
NUT, 7/16=-20 10 1
NUT-UNLOADER VALVE, 3/8-24 10 1
PIN-ROLL 20 1
PLATE-OIL PUMP 20 1
PLATE-TERMINAL, € LEAD 16 1
PLATE-TERMINAL, 6 LEAD 16 1
PLATE~MOUNTING, SOLENOID VALVE 11 1
PLATE-VALVE 12 1
PLATE-VALVE (LOW LIFT) 12 1
PLUG-PIPE, HEX HEAD, 1/8 14 4
PLUG-PIPE 20 2
PUMP-QIL 20 1
PISTON 11 1
PISTON & ROD ASSEMBLY 14 AR
PISTON & PIN ASSEMBLY 14 1
PISTON-UNLOADER ASSEMBLY 11 1
PISTON & ROD ASSEMBLY 14 AR
O-RING 16/21 AR
O-RING 16/21 AR
RING RETAINING 14 2
O~-RING 21 AR
O-RING MOTOR MOUNTING 18 1
0-RING-QIL STRAINER 14 1
O-RING 21 AR
O-RING 12/21 AR
RING-COMPRESSION (BOTTOM) 14 1
RING-COMPRESSION (TOP) 14 1
O-RING 16/21 AR
O~RING 21 AR
O-RING 11 1
O-RING 14/21 AR
O-RING 16 [
ROD-CONNECTING 14 1
ROD-CONNECTING 14 1
RETAINER 10 1
RETAINER 12 2
SCREW-CAP, HEX HEAD, 1/2-13X3 1/4 10/20 AR
SCREW-CAP, HEX HEAD, 5/16-18X1, OIL PUMP TO BEARING 20 8
HEAD

SCREW-ROUND HEAD, .164-32X5/8, PRESSURE CTRL. MOUNT 16 2
SCREN-CAP, HEX HEAD, 1/4-20X5/8, SIGHT GLASS MOUNT 14 3
SCREW-CAP, HEX HEAD, 5/8-11XS 1/2, SUCTION SERVICE 18 4
VALVE MOUNTING

SCREW-CAP, HEX HEAD, 3/8-16X1 1/4 10 8
SCREW-CAP, HEX HEAD, 5/16-18X5/8, JUNCTION BOX MOUNT 16 4
SCREW, 1/2-13X1/2 16 6
SCREW-CAP, HEX HEAD, 7/16-14X1 1/4, BERARING HEAD TO 20 10

HOUSING

+

+ + ¥+ +

+



PART NO.

SCROZ233

SCRO317
SCRO344
SCRQ346

SCRO347

SCRQS557
SCRO559

SCRO562
SCROS573

SCR0585

SELO194
SET0022
SLV0019
SPGOOS6
SPGO095
SPGO109
SPGO116
SPGQ134
SPGO154
SRAQ064
SRA0071
SRA0072
SRAQO73
STUQ0ES
STUC066
STU0067
STU0068
TER0OQQS8
VALO00S8
VALO009
VALO031
VALQQ35
VALQOQ43
VALO192
VAL0240
VAL1118
VAL1120
VAL1121
VAL1122
VAL1123
VAL1661
VAL1662
VAL1675
WAS0043
WAS0098
WAS0099
WAS0Q145
WASC315
WAS0322

JESCRIPTION

SCREW-CAP, 4HEX HEAD, 7/16-14X1 1/4, TERMINAL PLATE

AND JUNCTION BOX MOUNT

PAGE

le

18/20

SCREW, SELF-TAPPING, 3/16-32X1/2, JUNCTION BOX COVER 16

SCREW-CAP, HEX HEAD, 1/2-13X2 1l/4, SUCTION COVER TO

HOUSING

SCREW-CAP, HEX HEAD, 1/2-13X1 1/4, HANDHOLE COVER

TC HOUSING
DOWELL~MOTOR MOUNTING

SCREW-CAP, HEX HERD, 1/2-13X2 1/4, SUCTION COVER TO

HOUSING
SCREW-SOCKET, HEX HEAD, 3/16-32 X 5/8

SCRZ. AP, SOCKET HEAD, 5/8-18X3 1/2, ROTOR TO

CRANKS ZAFT

SCREW-CAP, SOCKET HEAD, 5/8-18X2 1/2, ROTOR TO

CRANKSHAF'T

SEAL

SEAT

SLEEVE-QOIL STRAINER
SPRING
SPRING-CYLINDER
SPRING-OIL PUMP
SPRING, 4 CYLINDER & & CYLINDER
SPRING-CHECK VALVE
SPRING
STRAINER-SUCTION GAS
STRAINER-OIL
STRAINER-OIL
STRAINER-SUCTION GAS

STUD, 7/16-14X4 3/4, SUCTION COVER TO HOUSING

STUD-TERMINAL

STUD-TERMINAL

STUD-TERMINAL

TERMINAL-HERMETIC

VALVE-DISCHARGE SERVICE, 1 5/8 OD
VALVE-DISCHARGE SERVICE, 2 1/8 OD
VALVE-OIL DRAIN

VALVE-SUCTION SERVICE, 2 5/8 0D
VALVE-SUCTION SERVICE, 3 1/8 OD
VALVE-RELIEF

VALVE-RELIEF

VALVE-UNLOADER ASSEMBLY
VALVE-UNLOADER

DISCHARGE VALVE ASSEMBLY

VALVE

VALVE-SUCTION

VALVE-SOLENOID, 115V, 60 H2
VALVE-SOLENOID, 230V, S0 H2
VALVE-CHECK

LOCKWASHER, 3/16, JUNCTION BOX COVER
WASHER-RETAINING, ROTOR TO CRANKCASE
WASHER-UNLOADER VALVE, 3/8
FLATWASHER, 3/8

FLATWASHER, 1/4

WASHER-RETAINING, ROTOR TO CRANKCASE

18

14

18
18

11
18

18

10
12
14
12
12
20
12
10
12
18
14
14

18

18
16
16
le
16
20
20
20
18
18
20
20
10
10
12
12
12
11
11
10
16
18
10
16
16
18

H-;lﬂtlerﬂbﬂhlhiH‘H b AOON P P ; H'; H';*miH [ e [ : e

24

e
P B OB = o b e

+

TR I

FE T E T+ 4

AR



